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ENSURE YOUR SUCCESS

^hPHrtu rtr quArH0 NeHttNa

T€n mdu (Nane ofsampte)

2. Ngey nhan mlu (Date of receiving)

3. Md hiQu (Code)

4. M0 ta miu (Description of sanple)
5. Thdi gian thri nghiQm (Test durution)

6. Noi thri nghiQm (Place oftesting)
7. Noi grii miu (Custoner)

8. Don vi sirl xuit (Production)

prN...(L

: Gsch g6m 6p l6t, c6 pht men, nh6m BIb, ktch thudc (300x600x9,0) mm
Nhdn hiQu PRIME digit, thdng tin m€/10: 01102023

:24110D023

: 2023 /37 4NL
Mau cdn nguy€n tem ni€m phong, sti tem 23.14354; 23.t4358;23.14359

:081112023 = l5lDf2023

: I79 Hodng Qu6c ViQt, Nghia D6, Ciu ciay, He NOi

: TRUNG TAM CHUNG NHAN PHU HqP (QUACERT)

: coNc rY cO puAN pR.lup puo yEN

KET QUA THUNGHIPM
TEST RESULT

Phuong ph6p thii (Tesr methods): TCVI{ 6415-2:2016; ISO 10545-2:2018 6

STT 't6n chi ti6u Dqn vi
(Unit)

uiu
(Sanple)

I Sai lech klch thu{ic lDimensnn de|iqtion) 2 3 I 5 7 8 l0 TB

J00,r0 300.r0 Jm,t.l 3m,03 l0{,02 300.08KIch thudc lrung blnh cqnh ben
(Side overage neclrwnent) lnnl

599,9.1 59,96 600,0i) s9,92

0,ol -0,0t .o,01 0,01 0,02 ,0,01 -0,02
Sar lech klch thudc so vor ktch lhudc trung brnh
cna l0 mlu
(lhe deeiation ofsi.e lrom the a,reruge si:e of
the l0lest specinens) -0.0r 0,0t -0,0t 0,m -0,0t

o,0J 0,(B 0,02 0,0t 0,010,0J 0,0.1 0,05 0,01

t.l

Sai lech klch thudc so vdi kich lhudrc hm viec
(l.lE devtation ofsi.e ton the vorL si:e) -0.01 -0,0r 0.m -0.01 -0.0r-0,02 -0.0r

Chiau day rung blnh m6i vien
(Aye ruge thic lrress of sF c c i nen) mr) 9.t2 9.16 9,12 9,20 9,22 9,20

1.2

O0 Ech (txviotion) ,,.] t,3 IJ 2,.1 2,2 1,3

1.3 olo 0,01
sai lech lfn nhit cna dO rhing cenh
(The naxinun deliation lrom stoighhess)

1.4
Sai lech ldn nhit cria dO vu6ng g6c
(fhe narinnn deviation lront rectanglarity) 0,06

1.5 OO phaf'e rnlt (Surfoce Jlahess)

0,15Sai lich l6n nhit d vi tri trun8 tam
(The narinm devdioniom centet cunature)

o/o 0,02Sai lech ldn nh0r d virri giih canh mep
(The nurinun devtation fun edge cuftaure)

Sai I&h lon nhit d vi trl 86c
('lle norinun detialion fon xtorqge) % 0.08

Chit la(I:,ebe .rr,4r lwIoce quality) % r001.6
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ciic k6t qua thl] nghiem

chi c6 9i. tri tt6i vdi msu 9i( dth

Test retult ole vrlue on9

fot s,nples taken bf.lient.

TAn mtu duqc qhi theo
y6u .:u cla cCc khach hrng

Nan of tanples arc rcport.d
as the.lient's request

Kh6n9 ddgc kich sao m6t phan phi6u k6t que

n6u khAng co sg d6ng i cn. QUACERT

The test rcpott sholl not be teprc.luced ex.ep

n ft/ll with out the nifien approval of QUACER|.
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ENSURE YOUR SUCCESS

STT
(N")

T6n chi ti6u
(Norms)

Don v!
(Unir)

K6t qui
( Result )

Phurng phrip thri
(Test method)

2

D0 hrit nu6c trung binh Mater absorption) 2.60
TCVI\ 6415-3:2016
ISO 10545-3:2018

2,86

3

Lgc u6n giy trung binh
(Average breaking s nength) N 2005

TCM\ 6415-4:2016
ISO 10545-4:2019

DQ bdn u6n trung binh
(Modulus of rupture average)

MPa 37,97

Lgc u6n giy cria mQt miu nh6 nh6t
(Bendinglorce of the smallest)

N I 833

D0 b6n uiin nh6 nh6t cta mQt miu
(Modulus rupture of a small sample)

MPa 34,71

.1
DQ chiu mdi mdn bd m6t
(Surface a bras ion re s is tdnce)

Vdng - cAp 9OO-III
TCVN 6415-7:2016
(lSO 10545-7:1996)

5

HQ s6 gien no nhiQt dii tir nhiQt dQ m6i
truong d6n 100'C
(Coeficient of linear lhermal expansionlrom
ombient temperralure to l00oC)

100-6/c 4,6
TCM\,I 6415-8:2016
(lSO 10545-8:2014)

6
D0 b6n sdrc nhigt
(Thermal shock resistance)

D6nh gi6
Khdng khuy6t t{t

(no defects)
TCVI',] 6415-9:2016
(lSO 10545-9:2013)

7 HQ s6 ginn nd im (Moisture expanskn) mm/m 0,249
TCVN 6415-10:2016
(lSO 10545- 10:1995)

8 D0 bdn ren men (Crazing resistance)
Men khdng r4n

(Glaze not cracked)
TCMII 6415-l l:2016
(lSO 10545-l l:1994)

9
DQ bin beng gi6
(Determinat ion of frost res istance)

Mdu kh6ng b! ph6
hty (The sample is

not destroyed)

TCVlrl 6415- l2:2016
(lSO 10545- l2:1995)

l0
DQ b6n va <ldp bing ciich do hQ sti phnn h6i
(lmpact resistance by measurement of
c o efi c i en I of re sl i I ut i on)

0,86
TCVN 6415-5:2016
(lSO 10545-5:1996)

il DQ ch6ng brim bin
(Determination of resistance to slains)

phdn loqi 5
TCM\ 6415-14:2016
(lSO 10s45- 14:2015)

12

- D$ th6i chit't lDetermination of lead) Mg/dm') 0,000
TCM,{ 6415- 15:2016
(lSO 10545-15:1995)- D0 th6i cadimiri

(Delerminat ion of cadmin ium)
Mg/dm2 0.000
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Cic k6t qui thf nghiem

chi c6 9i: tri d6i vdi m5u gt1 d6n

flatu / Poge: urt
cGi

Test rcsult arc value orly

fot tanples taken by clieht

I6n m6u dudc ahi theo
yCu clu cua cac kniich hang.

Nad. of sonples are rcported

as the client's request

Kh6n9 dudc trich s.o m6t phEn phieu kgt qua

n6u kh6n9 c6 s( d6n9 i cna QUACERT.

fh. tesr report shall not b. reprcduee.l ex.ep

in ful wirh out the winen opproval ol QUACERT.

D6 htt nuoc cria miu l6n nh6t
(Water absorption of the lurgest sample)

.l



16NG cVc fleu cHUAN Do LUdNG cHAr LLTqNG
DIRECTORATE FOR STANDARDS, METROLOGY AND AUALITY (STAMEA)

TRUNG TAM CHI'NG NHAN PHTI HgP (OUACERT)
VI ETN A M CERfI FICATION CENTRE @UACERT)
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clc *6t qua thn nghiem

.hi c6 qi6 trj ir6i v6i m:u gtl d€n

Test rcsult are valw only

for somples taken by .li.nt.

%qnh 0,rnb A,rnn

STT
(N")

TOn chi ti6u
(Norms)

Don vi
(Unil)

K6t qun
(Result)

Phuong ph:ip thtt
(Test method)

t3 DQ bri:n hoa (C'hemical resistancel phAn bqi

TCVN 6415-13:2016
ISO 10545-13:2016

- DQ b€n axit (Acids resistance)
+ D0 dic cao (High concentrations)
+ D0 d6c thap (Low concentations)

GHA. HA
GLA - LA

- D0 bdn ki6m (Alkalis resistance)
+ D0 dic cao (High concentrations)
+ D0 tlSc thip (Low concentations)

GHA. HA
GLA - LA

- DQ b€n h6a chit b6 boi
(Swimming pool salts resistancel

- Dg bin gia dung
(Househokl chemicals)

GA. A

f.eag / Page
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I

Ten mlu duqc ghr theo
yCu cau cua cdc khiich hang.

Notne of sa pl.s orc .eronz.l
os the.li.ht't tequest

1

(h6n9 dltOc trich sao mot ph6n Phi€u kEt quA

ndu kh6ns c6 sV dbnq i €Ua QuAcERl

Th. test rcpoft thall not be rcproluc..l .xcep

in full with out the witen approvol of QU CER|
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